LONSEW.

PARTS LIST
N=YYR b

146RB- + A-1
199RB- » A-1
199R - « A-1

LIGGNAEW) CONSOLIDATED SEWING MACHINE CORP.
USA - JAPAN




INDEX

pages
* KIKERS 1-2
BODY & IT'S ACCESSORIES
o OGEHE 3-6
SEWING MECHANISM
* O ARAE 7-8
PRESSER FOOT MECHANISM
* o LRERIE Y R 9-10
UPPER FEED MECHANISM
¥ OBETEE. TiEvHEE 11-12
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM
* o HEREigE 13-14
NEEDLE ROCK MECHANISM
* AR 15-16
ACCESSORIES
OPTION PARTS
| 2. gHEEHX T SHRE X 7 4 1 R
Model| Cam Needle vibrating worm wheel Needle vibrating worm gear Form
1A | 606a 601a 603a /N \V\
2A | 606 601 603 FAN
3A | 606b 601a 603a AN




103A 107 i




AR

BODY & IT'S ACCESSORIES

LAt 146RB- 199RB- 199R- '
KO PART NO *A-1 *A~1 *A—1 s PARTS NAME
1 1024 1 1 1 7T — & kg A vi— Top cover *
2 1034 2 2 2 T — b LAY Screw 3/16"(4.76)x32/18
3 105 2 2 2 R+ v Screw 9/64"(3.57)x40/10
4 107 2 2 2 ik RO St v Screw 9/64"(3.57)x40/6.5
5 109 1 2 2 Wil () Zhd v Screw 9/64"(3.57)x40/6.5
6 1124 1 1 i i & Thread guide
7 113A 1 1 1 =7 H & Three hole thread eyeiet
8 114 1 1 1 =Y H i v Screw 11/64"(4.37)x40/5.5
9 115 2 2 2 T— i (BT Arm thread guide
10| 116 2 2 2 T— A (LT i v Screw 9/64"(3.57)x40/6
11 117 1 1 1 K Tension post thread guide
12| 118 1 1 i K&HMEE A v Screw 9/64"(3.57)x40/6
13 119 1 1 1 #ATHS Tension post rocket
14| 120 1 1 1 SETEHEEHT Y Screw 15/64"(5.95)x28/10
151 121 1 1 1 AETE Tension post
16 122 1 1 1 HIRTHLE AV Screw 9/64"(3.57)x40/4
17 123 1 1 E3: R Take up spring
18] 123a 1 £ELY YA Take up spring
19 124 2 2 2 £ETFm Tension disk
20 125 1 1 1 £ m = Tension release washer
21 126 1 1 BT YA Tension spring
22| 126a 1 FERTF YA Tension spring
23 127 i 1 1 HETF b Tension nut
24 128 1 1 1 vy () A Oil wick
25 129 1 1 1 e Ty (fg) TNk Felt
26 130 1 1 3 ME >y () A Qil tank (Front) cover
27| 131 2 2 2 wr vy (B #E Y Serew 9/64"(3.57T)x40/6.5
28 132 1 1 1 Wy vy () Qil tank (Rear)
29 133 2 2 2 Wy (B EHAY Screw 9/64"(3.57)x40/11
30f 134 7 7 7 wy vy (i) A Oil wick
31 135 1 1 1 Wy ¥y (4B 7Nt Feit
32 136 1 1 1 My () A= Oil tank (Rear) cover
33 137 2 2 2 |my oy (48 A F Y |Screw 9/64"(3.57)x40/6.5
34 138a 1 1 1 LA E Tension releasing pin
35 140 2 2 2 s 4 v Screw 11/64"(4.37)x40
36 141 1 1 1 B Bed slide
37 142 13 1 1 /YRS A Bed slide spring
38 143 2 2 2 WY ALES Y Screw 3/327(2.38)x56
30 144 1 1 1 7 b Nut7/32"(5.56)x32
401 145 1 1 1 *= Holder
41 146 2 2 2 2 Screw 3/16"(4.76)x28/12
42| 701 1 T—bxY b Arm bed
43| 701a 1 T—hRY} Arm bed
44} 1701b i T—bNZ |} Arm bed
45| 702 1 i1t 3 Face plate
46| 702a 1 1 AR Face plate
47y 703 1 s (KD Arm side cover (Large)
48| 703a 1 1 iR (RO Arm side cover (Large)
49| 704 1 s TN Arm side cover (Small)
501 704a 1 1 IR () Arm side cover (Small)
51| 705 1 #HiR Needle plate
52| 705a 1 1 $HR Needle plate
53 1 #oati— Cover (For cam)
54 2 £ Screw




b
T0BA
218 217 706ha 221 224
!
2294 7734
231 2308 233 288
2324 . 287A |
283
283a
2831
281
260A 259 j
| 282 |
5h 2624 261 |
1 [
i
:
b




RERS

— .

SEWING MECHANISM
o vt 146RB- | 199RB- | 199R~
NOT Bart No | wact | wa-1 | wa-1 i & PARTS NAME
1 201 1 1 1 et Needle bar frame
2 202 1 1 1 (HERLEE ~ Hinge pin
3 203 1 L 1 | E Y b A Y Screw 11/64"(4.37)x40/6
4 2054 1 1 1 15t Needle bar connecting stud bushing
5 2064 1 1 L |t = Needle bar connecting stud
6| 207A 1 1 L [t = B Washer
7| 2087 1 1 1 |eHekta s = g A v Screw 11/64"(4.37)x40
8 209 1 1 1 {5+ v Screw 1 1/64"(4.37)x40/5.5
9 2104 1 1 1 |y F¥ora?h Needle bar connecting link
10 211 i 1 1 |Gz 7 »2mA v Screw
11 216 1 1 1 |$tiE* ¥ Screw
12 217 1 1 1 |REEE = Take-up lever link hinge pin
13 218 1 1 1 | R#FEHF =i A ¥ Screw 15/64"(5.95)x28/10
14 2207 1 1 ey 7~ 2 Take-up crank
151 220Aa 1 |§tEEY 7 ¥ 7 Take-up crank
16 221 3 3 3 sty 7 2abd v (KD Screw 1/4"(6.35)x40/6
17 2234 i 1 1 \REEF I v Needle crank
18 224 1 1 1 |RFE7 7 27 k49 (R Screw (Large)
19] 226 1 l 1 |steer 3 ¥ 2 @ FRAR Needle bar connecting link guide plate
20| 227 2 2 2 |4t 7 5 ¥ 7 v 7 EREIEF ¥ [Screw 9/64"(3.57)x40/6.5
211 230A 1 i 1 |k s (2D Arm shaft bushing (Left)
221 231 1 1 1 | @Ay (> k4 v Screw 15/64"(5.95)x28/10
23] 2324 1 1 1 | kiR 7 — Arm shaft collar
24 233 2 2 2 jL#h#r7—ipA ¥ Screw
25| 236A 1 1 1 | dldEEE Arm shaft (Horizontal) lever gear
26 237 4 4 4 | L 4 v Screw 1/4"(6.35)x40/7
271 238 1 1 1 kw0 CE) Arm shaft bushing (Right)
281 239 1 1 1 | LAy (Y b4V Screw 15/64"(5.95)x28/10
29 240 1 1 1 nx IHE Hand weel
30| 241 2 2 9 |nE zEEA Y Screw 15/64°(5.95)x28/16
31| 242a 1 1 IR TAR- I ¥ i Positioning screw 11/32"(8.73)x28
32| 2434 1 1 1 | bsgiy — A (HD Gear case complete
331 2454 1 1 1 |arddigE (1D Upright shaft gear (Upper)
34| 2474 1 1 1 |3z Upright shaft
35] 2484 1 1 1 sz A g (D) Upright shaft bushing (Upper)
36! 249 1 1 1 lrghr s (EY iEFY Screw 15/64"(5.95)x28/10
31| 2504 1 1 1 |adhA s CFD Upright shaft bushing (Lower)
38{ 251 1 1 1 (A2 (FY R4 Screw 15/64"(5.95)x28/10
390 2524 1 1 1 |scdhdEE (T Upright shaft gear (Lower)
40| 2544 1 1 1 | FHEY—* (8 Upright shaft gear case complete
41) 257A 1 1 1 |T#h Hook drive shaft
42| 258A 1 1 1 | TEE=E 3D Hook drive shaft gear (Right)
43] 259 4 4 4 |TilseE (F) b+ ¥ Screw 1/4"(6.35)x40/7
44| 2604 1 1 1 |FEhx 2 () (HD Hook drive shaft bushing (Right) complete
45 261 i 1 1 |F#EyA# M ) IEFY Screw 15/64"(5.95)x28/7
461 2624 1 1 1 |T#h» 57— Hook drive shaft coliar
471 263 2 2 2 |F#h#r7—ibt v Screw 15/64"(5.95)x28/4.5
48| 264A 1 1 1 §{Fhx 70 (&) (D Hook drive shaft bushing (Left) complete
49| 265 1 1 1 |TihAsn () L+Y Screw 15/64"(5.95)x28/7
50] 266A 1 1 1 | Tehdssg (D Hook drive shaft gear (Left)
51| 267 2 2 2 | TEhegE () b+ ¥ Screw 1/4"(6.35)x40/7
521 268 1 1 1 |EdE Hook shaft gear
53| 269 2 2 2 |SehdsEE LAV Screw 11/64"(4.37)x40/6
54| 271 1 1 1 |Esdie r — Ak 4 v Screw 9/64"(3.57)x40/6.5
55 273 1 1 I ET A G (D) Hook shaft bushing (Front)
56| 274 2 2 9 |Eddxr o i) AV Screw 15/64"(5.95)x28/4.5
57 275 1 1 1 |EEhA ST — Hook shaft bushing cotlar
58| 276 2 2 2 |#gHArrr7—pR Y Screw 11/64"(4.37)x40/3.8

4-




T06A
218 217 706Aa 221 224

231

230A 233 288

2324

287A

2574

2620

261

259




RETLE

SEWING MECHANISM
N7 | 146RB- | 199RB~ | 199R- -
NOlpart NO | a1 | #a-1 | wa- e PARTS NAME
59 277 1 1 L EEENE D) Hook shaft bushing (Rear)
60| 278 1 1 EE SRR DI Screw 15/64"(5.95)x28/7
61y 281A 1 1 1 |HELL Bobbin case position bracket
62 282 1 1 1 WEIEE+ v Screw 11/64"(4.37)x40/10
63| 283 1 &t Needle (DPx17 18#)
64 283a 1 &t Needle(DPx5 16#)
65 283b 1 & Needle(DPx5 14#)
-1 66 286 2 2 2 77 7 N—= Washer
671 287A 1 1 |tz -2 Balance weight
68 288 2 2 v Screw 15/64"(5.95)x28/10
69| 7064 1 1 ¥ ¥ 7 RKEE GHD Take up lever complete
7G| T706Aa 1 |9~ 7RfF ED Take up lever complete
71 707 1 1 1 |&thE Needle bar
72 708 1 1 1 |sHE&p= Needle bar frame holder
73] 709 1 1 1 [EtER =&t v Screw 9/64"(3.57)x40/6.5
74y 710 1 1 IRy %0 Needle bar thread guide
75 711 1 1 1 | Hook shaft
76 712 1 1 £ Hook
7| 712a 1 |# Hook
78 713 1 1 Fr Bobbin
T Tl3a 1 o Baobbin
80 714 1 1 Ky sy —2 Bobbin case
81 Tida 1 FEry—2 Bobbin case
82] 715 1 1 1 |EddiEE sy — A Hook shaft gear case
83 T73A 1 1 1| Ldh Arm shaft




306

386

—
-

‘.

!

720 / T
! 382 381

387
[E af)—— 722

721

121a

775 ==

715a

I

g
[
)

T



PP % GRS
PRESSER FOOT MECHANISM
MEFES] 146RB- | 199RB- | 199R- :
NO PART NO *A-1 *A-1 *A-1 0 % PARTS NAME
1 306 1 1 1 [ =@ 4 v Screw ]
2 309 1 1 1 L Sl A Screw 15/64"(5.95)%28/8
3 311 I 1 1 = #EHLE 4 Screw 15/64"(5.95)%28/7
4 378 1 I 1 |5l kiR Lifting lever link
5[ 379 i 1 1 [3Lka 4 v Screw 3/16"(4.76)x32
] 380 1 1 1 [#=8E7Y Presser bar lifting and releasing lever bracke
7 381 1 1 1 |2 AL — Tension releasing lever
8| 382 I 1 1 |sar AL S~ 4 v |Screw 11/64"(4.37)x40/8
-9 386 1 1 I (x4 Spring
10 387 1 1 1 (x4 Presser bar
11 T16A 1 By 1 F Presser bar guide
12 717 2 WERY 1 FEF4 v Screw 9/64"(3.57)x40/8
13| 718A 1 B HEH Presser bar holder
14| 718Aa 1 1 | Presser bar holder
15 719 1 B ERges+ v Screw
16 720 1 1 1 = FY Presser bar lifter
17] 721 1 hipg Presser foot (Inside)
18] 721a i 1 |/E Presser foot
19] 722 1 1 1 |PHEH+ v Screw 9/64"(3.57)x40/8
20| 775 L 74 A —F Finger guard
21| 775a 1 1 |74 >H—F—F Finger guard




T33A
1324 731A
730
129 /@n
728
721

769

m—=e @ aid— 770

e



TN
L EgE v B
UPPER FEED MECHANISM
BEE S| 146RB- | 199RB- | 199R- v

NO CART NO | wpot RrTN B% | PARTS NAME

1 727 1 SR = G Walking foot

2 728 1 SE = g A v Walking foot screw 9/64"(3.57)x40/8

3 729 1 =g e > bk v Screw 11/64"(4.37)x40/7

4 730 1 Mzgiga v b7 Feed arm

5 T31A 1 fP=hifo ¥ + PR+ v Screw 1/4"(6.35)x40

6| 7324 1 Ail{E 2 # % Walking foot connecting link

7 T334 1 e ” PB4 v Screw 15/64"(5.95)x28

8 734 1 wigEe” FrRiVES Washer

g 735 1 e PB4+ 7 b Nut 15/64"(5.95)x28

10 736 1 S = + &5 EES 4 ik 4 ¥ |Screw 9/64"(3.5T)x40/8

11 737 1 =+ EF Guide

12| 738A 1 AEN Feed connecting lever

13] 739A 1 g Y > Hinged pin

14 740 1 WEXHAE Feed connecting slick block complete

15| 741 1 MEXMAET 7 Nut 9/32"(7.14)x28

16 742 1 gy = Feed driving shaft crank

17| 743 1 hjrn~<s ey Knock pin

18] 744A 1 L Ll = Walking foot guide link

19( 745 1 - L TEERZES 4V Screw

200 746 1 fx L TREH Bell crank

21 747 1 ETFArA ALY Screw

22 748 1 EF2#4 Feed lifting rock shaft link

23 749 2 F—n—3 v Taper screw 9/32"(7.14)x28

241 750 2 FEFyA<Tax Bushing

25 751 2 F—r—d VS Washer

26 752 2 T—n—3 vt 7 Nut 9/327(7.14)x28

27 753 1 WRF&rI= () Feed lifting rock shaft crank (Small)

28] 755 1 FyrL= (k) Feed lifting rock shaft crank (Big)

29 756 4 WFyL~ (K) £+ v Screw 15/64"(5.95)x28/4.5

30 757 1 B ho? | Feed connecting crank rod

31| 7584 1 LT 24 Feed lifting eccentric

32 759 2 LEFAoib4 v Screw 15/64"(5.95)x28/14

33 760 1 . cf iy Feed driving shaft

341 7861 1 =F i Feed lifting rock shaft

35 763 I FilligE A 5 0 Feed driving shaft bushing (Rear) :
36 764 1 Ffliig A & v bd v Screw 15/64"(5.95)x28/7 ;
37 765 1 o i Feed driving shaft crank :
38| 766 2 T A v Screw 11/64"(4.37)x40/12
391 767 1 PEh Tt Taper screw
40} 768 1 TP 7 25— € ¥+ 7 b INut9/327(7.14)x28 3
41 789 1 o v b Feed driving connecting link §
42 770 1 WEa” b 7F—n—t Taper screw i
43 7171 1 BT Y b F—rt— € ¥ F 7 INut 9/32"(7.14)x28

14 772 1 BMEXE ¥4 v Screw 15/64"(5.95)x28/8

-10-



723 ——

@)})}) — 4194

@nmmw‘

403
404

4014

-11-

725a

436

e e e a1 L

4354

437

e Pt



AR RHET. TR n e
STITCH LENGTH REGULATOR & LOWER FEED MECHANISM

AlaL &3 | 146RB- | 199RB- | 199R-

MOV pART NO | Aot | wa-1 | wa-1 ih PARTS NAME

1 401A i ! I {FEEY iR Feed lifting rock shaft

2 402 1 I 1 A= Hil Feed rock shaft

3 403 2 2 2 BV ey — Screw 3/8"(9.53)x28

4 404 4 4 4 [EVEAve>¥sr—F 2} Nut 3/8"(3.53)x28

5] 4054 1 1 1 |LTFEYVER Feed lifting rock shaft crank

6 406 1 1 1 |ETFigy =0 Feed lifting rock shaft roller

7 407 1 1 1 T g v Screw 11/64"(4.37)x40/12

8| 410 2 2 2 [iAY Bk 4 v Screw 11/64"(4.37)x40/3.8

9 411 1 1 1 |[iZv & Feed bar

10 412 1 1 I |32y &k Feed bar shaft

11 413 1 1 1 &Y &ihA 39— Feed bar shaft collar

12 414 1 1 1 pEVGHEIA T —k4 v Screw

13| 416 2 2 2 Ry Screw

14] 4174 1 1 1 | =X a7 ¢ Feed forked connection

15 4184 1 1 P |77~ ua>} Feed lifting rock shaft connecting rod

16] 4194 1 1 1 &Y & & 4D Feed cam compleie

171 4204 1 i 1 & Hinge screw 9/32"(7.14)28

18 421 2 2 2 |F—it—R v+ 7} Nut 9/32"(7.14)28

19 423 1 1 1 b 7 aggi Hinge screw 5/16"(7.94)x24

20 424 1 1 1 |eFEYFaEs Knee lifter lifting lever pin

21 425 1 1 1 L¥EEYFaE s Rd v Screw 15/64"(5.95)x28/4.5

221 426 1 1 1 |FafEFerFriy Hinge screw

23 427 1 1 1 |F=2¥=F Knee lifter lifting lever connecting rod joint

24 428 . 1 1 1 L FYEIEEF Y b Nut 3/16"(4.76)x32

25 429 1 1 1 e+ E¥3HEE Knee lifter lifting lever connecting rod

26| 4304 1 1 1 {e#tE¥ygE Knee lifter bell crank complete

27 431 1 1 1 [e# Ly Knee lifter bell crank spring

28 432 2 2 2 EF Y EEEA Y Screw 11/64"(4.37)x40/12

29 435 1 1 1 |3 SAfpes0sr Stitch length regulator complete

30{ 436 1 1 1 pEVERET Y Y —3| v % Spring

31 437 1 1 1 (BYBHEEL S—1k+ v () Screw (Lower) 9/64"(3.57)x40/6.5

32 438 1 1 OBV gL — k4 v (1) Screw (Upper) 9/64"(3.57)x40/8

33| 441a 1 1 1 |AHE Y s Feed regulator (Forked)

34 4427 I 1 1 |Ev Yy o4y Screw 15/64"(5.95)x28/10

35| 4434 1 ! 1 5% HESIEA v Screw 9/32(7.14)x28

36 4447 1 1 1 pEY Y > 72— Hinge stud

37 445 1 1 1 Y Screw 15/64"(5.95)x28/10

38( 4464 1 1 1 |[gvuvw>s Feed connecting link

39 4474 1 1 1 BRY Y 7T Hinge stud

40| 448 1 1 I (HB7BHRA > Feed regulating dial lock pin

41| 449 1 1 I (A&7 gk # 74 Spring

421 4504 1 1 1 |EY ARGy Feed regulating stud

43| 4514 I 1 1 iV BHER Feed regulating dial

44 452 1 1 1 [EY HEg&ss+: v Screw 3/16"(4.76)x28/8

45] 4644 1 1 1 [EYSREEL T — D Feed reverse lever complete

46] 4534 1 1 1 |iEVEEEL S— Feed reverse lever

47| 454 2 2 2 [EVEREILY—k A v Screw 15/64"(5.95)x28/10

48| 455 2 2 2 DEVEREIY S —fg A v Screw 3/16"(4.76)x28/6.5

49| 4564 2 2 2 [BVEREL T—iES Spring washer

50] 457A 1 1 I |V i Feed reverse lever shaft

81| 4584 1 1 1 |ERVRBHA AN Bushing for stitch length regulator screw

52| 459 1 1 1 [EVRAEF v 2 204 v Screw 15/64"(5.95)x28/%

531 460 1 1 1 |EYREHRES Stitch length regulator complete
|54] 461 2 2 2 |RVHAEBESILA v Screw 15/64"(5.95)%28/7

55 462 2 2 2 |[EVHhd v r— Screw3/8"(9.53)x28

86| d463A 1 1 1 v Screw 9/32"(7.14)x28

57| 723A 1 1 1 |eF kY (D Knee lifter lifting lever complete

58 724 1 X ol Feed dog

59| 724a 1 1 &V Feed dog

60 725 1 KXY B Feed rock shaft crank

61 725a 1 L |KFiEY B Feed rock shaft crank

62 T26 2 9 Vi R R TI | Y 1A ANy A S s I FY A




-13-

355 354 353

T R A AT e

o g e e



i i

NEEDLE ROCK MECHANISM

#o &y 146RB- | 199RB- | 199R-
MO pagr No | #a-1 *A~] *A-1 2 PARTS NAME
1 315 1 1 1 koo Eccentric stud
2 316 1 1 1] (22> Ev b4y Serew 1/4"16.35)%40/7
3 318 1 1 1 |etiR# A0y 7 — (4D Collar (Rear)
4 319 2 2 2 |#HE A 2l A 7 — (%) 1E+ ¥ [Screw 11/64"(4.37)=x40/3.8
5 320 1 1 v |EES SdilA 2 () Bushing (Rear)
6 321 1 i 1 HEA &0 2 # 0 (48) 1B+ ¥ |Screw 15/64%(5.95)x28/7
7 322 1 1 1 |EHE2 2 A 7 — D Coltar {(Front)
8 323 2 2 2 |2 28lr 57— () LB+ ¥ |Screw
9 328 1 1 1 14t d 2@hA & 0 (FDD Bushing (Front)
10§ 329 1 1 1 |3HE» &ligA # & (§1) 1EF ¥ [Screw 15/64"(5.95)x28/7
11 337 1 1 1|k ET S Zig-zag regulator
12 338 1 1 Lo |EHiR R 4 v Screw 15/64(5.95)x28/8
13 339 1 1 1 [HEHAETRE Zig-zag regulator slide block
14 340 1 1 1 |HHEMEIRLE Y ~ Stud
151 341 1 1 1 |EEe¥g+ b Nut 9/327(7.14)x28
16 344 1 1 1 |Hg? 7 »2 450 Zig-zag regulator bushing
17} 345 1 1 1 {($HR? 75 A fhiEd v Screw 15/64"(5.95)x28/7
18 346 1 1 1 |gHE? 7 ¥ 7l Zig-zag regulator stud
19| 348 1 1 1 (sHRSEE Y 7 31EA ¥ Screw 15/64"(5.95)x28/14
20 349 1 1 1 Ry 4 xS Spring washer
21 350 1 1 1 [PHHAE Y~ &4 v Screw 3/16"(4.76)x28/6.5
22 352 4 4 4 [EHEREEL 4 ¥ Screw 9/64"(3.57)x40/7
23 353 2 2 2 |#HRA b Y- Stopper 3/16"(4.76)x32
24 354 1 1 1 {#HEA Py —T 7 ¥ X Washer
25| 355 I 1 1 |$HEA P 7tk b Nut 3/16"(4.76)x32
26| 358 1 1 1 |&HiEE Needle vibrating shaft
27 359 1 1 1 |eHRH &R Zig-zag indicator plate
28| 360 1 i IR AR Spring
291 361 1 1 1 |4y Screw 9/64"(3.57) % 40/6.5
30 373 1 1 1 | Y = 3 Dial
31| 374 1 1 1 (&R Index finger
32 377 1 1 v | EHEEEE 4 v Screw 11/64"(4.37)x40
3| 601 1 1 1 [EHRENX 7 Needle vibrating worm wheel (2A)
34| 60l1a 1 1 1 |sHRENY 7 Needle vibrating worm wheel (1A~ 2A)
351 802 2 2 2 [HEENXY TibA v Screw 11/64"(4.37)x40/6
36 603 1 1 1 |$REXT Needle vibrating worm gear {2A)
37| 603a 3 1 1 |$tiRZX 7 Needle vibrating worm gear (1A, 3A)
38F 604 2 2 2 |#EREXTIEA Y Screw 15/64"(5.95)%28/4.5
39 605 1 1 1 | #» &4 Needle vibrating carm shaft
40| 606 1 1 1 |$tiR2 & Cam (2A)
41} 606a 1 i 1 (RS & Cam (1A)
421 606b 1 1 1 |#iR~ ~ Cam (3A)
143 607 2 2 2 |gHEL &b+ v Screw 11/64"(4.37)x40/6
441 608 1 1 1 {gtiEY 7 ¥ 7 b Zig-zag regulator stud
45] 609 1 1 bR 7 s EA S Zig-zag regulator stud bushing
46| 610 1 1 1 ($HEY 7 ¥ 2 fl A s v+ Y [Screw 15/64"(5.95)x28/8
471 61l 1 i 1 |EEt& Needle vibrating cam roller arm
48] 612 1 1 1 (FRigtEik+ v Screw 15/64"(5.95)x28/7
491 613 1 1 1 |E Needle vibrating cam roller
501 614 1 1 1| E# Needle vibrating cam roller stud
51 615 1 1 1 | E@hFr v b Nut 15/64°(5.95)x28
521 616 1 1 1 |EHRAER Needle vibrating bell crank (Rear)
53| 617 2 2 2 |[SHRFEETME 4 v Serew 15/64"(5.95)x28/7
54| 618 1 1 1 |EHREEh A 7 — Collar
55 619 1 1 1§t A 7 — k4 v Screw 1/4"(6.35)x40/4
56 620 1 1 1 |fHRFE#TI =X Forked lever
571 621 2 2 2 |EHEHET Nk A v Screw 15/64"(5.95)x28/7
58| 622 1 1 1 |§tRY ~ 7 Connecting link
59| 623 2 2 2 RV Y IrBA v Screw 3/16"(4.76)x32
60| 624 1 1 1 |HEEFEES Needle bar vibrating bell crank (Front)
61l 625 1 1 1 [HEME L= o Forked lever driving stud
62| 626 1 1 1 HEHEAB T E L & ¥ Screw 15/64"(5.95)x28/7
63 627 1 1 1 |#HEe ¥ b Needle vibrating connection
64| 628 1 1 . Screw 9/64"(3.57) X 40/14




-15-



£ I i

ACCESSORIES
FEFL ] 146RB- 199RB- 199R- -
NO PART NO *A-1 *h—] *A-1 h B PARTS NAME
1 1 4 Htxr Needle DPx17 18#
2 la 4 et Needle DPx5 16#
3 lb 4 e r Needle DPx5 14#
4 2 2 2 Fe s Bobbin (Large)
5 2a 2 e Bobbin (Smalil)
6 3 1 1 1 HLEX LT b Bobbin winder complete
7 4 1 1 1 L F (33 Wrench (3mm)
8 5 1 1 1 wEL Oiler
9 6 1 1 1 Faa5— (k) Screw driver {Large)
10 7 i 1 1 F748— () Screw driver (Middle)
11 8 1 1 1 F 74— (/) Screw driver (Small)
12 9 1 1 1 RIAIGE7 Thread stand assy
13 10 4 4 4 £ Nail
14 11 4 4 4 Bt = & Vibration preventing rubber
15 12 2 2 2 R AN A Table hinge with rubber cushion
16 13 1 1 1 A F Spanner
17 14 I I 1 N oAt (D Belt cover complete
18 14-1 1 1 1 AR A | Belt cover 1
19| 14-2 2 2 2 L Screw 15/64” (5. 95) X 28/8
20| 14-3 1 1 1 kA —2 (D Belt cover 2 complete
21 14-4 1 1 1 v Screw M4 X 12.5
22 14-5 1 1 1 Nl b oA o—3 Belt cover 3
23 14-6 2 2 2 A A Screw 4.5%20
24 14-7 2 2 2 IS X g ‘Washer
25 15 4 4 4 F) Nail
26 16 1 1 1 i A Oit tank complete
27 17 1 1 1 e fEyev Knee lifter assy
28 18 1 1 1 B =y i— Vinyl cover

-16-



